TR Intertek Testing Services

Labtest

Hong Kong Government Recogniced Service Supplier
Approved Laboratory of Intemational Wool Scerelaniat

Members of ;
American National Standards Institute Hong Kong Association of Certification Laboratories

Ameerican Society for Testine and Malerials Hong Keng Toys Council
British Slandirds:rlnsliime -

TEST REPORT NUMBER :

APPLICANT: TUNG KONG NON-WOVEN FABRIC DATE: JAN 30,

MANUFACTURES LTD

RM 3D 3/F LOYAL CTR

828 CHEUNG SHA WAN RD EKLN
HK

ATTN: MR FONG / MS LEUNG

SAMPLE DESCRIPTION:

TXT648131
2002

TWO (2) PIECES OF SUBMITTED CUTTING SAID TO BE 100% POLYESTER WOVEN
FABRIC IN BLACK QUILTED WITH 80GM PADDING AND BLACK WOVEN LINING

MARKED AS (A) T.K.A. AND (B) T.X.A.A..
DATE RECEIVED/DATE TEST STARTED : JAN 29, 2002.
REF. : T.K.A. (B0OGM)

T.KE.A.A. (80GM)

NON-WOVEN FABRIC

CONCLUSION:
(a) (B)
APPEARANCE AFTER WASH M -
APPEARANCE AFTER COMMERCIAL DRYCLEANING - M
NOTE : M = COMMERCIALLY ACCEPTABLE F = FAIL # = HO COMMENT

PREFARED AND CHECEKED BY:
FOER INTERTEE TESTING SERVICES HEK LTD

ERIC S.K. EI'T
SGENERAL MANAGER
TEXTILE AND FOOTWEAR DIVISION

ACHEING / tewchak
Intertek Testing Services Hong Kong Litd.

2/F., Garment Centre, 576 Castle Peak Road, Kowloon, Hong Kong.
Tel: (852) 2173 8888 Fax: (852) 2786 1903

Attention is drawn to the terms and conditions printed overleaf.
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TES Intertek Testing Services

Labtest

Hong Kong Government Recognized Service Supplier
Approved %abumlur_'.r of International Wool Secretariat

Members of :

American National Standards Institute Hong Kong Association of Centification Laboratories
American Society for Testing and Materials ~ Hong Kong Toys Council

British Standards Institaie

TEST REPORT

TESTS CONDUCTED (AS REQUESTED BY THE APPLICANT)

1 APPEARANCE AFTER WASH (IS0 5077-1984/IS0 £330-1984, WASCATOR
WASHING MACHINE-FRONT-LOADING HORIZONTAL ROTATING DRUM TYPE,
TEST PROGRAMME 4A, 50C, 2KG LOAD IN 0.08% ECE REFERENCE
DETERGENT AND 0.02% SODIUM PEREBORATE SOLUTION, FOLLOWED BY
LINE DRYING) :

SAMPLE (&)

AFTER ONE WASH

OBESERVATION :

. gE?EHDDIHG FIBRE WAS FOUND PENETRATING THROUGHT THE

N.

. NO MATTING OR BUNCHING UP OF PADDING WAS FOUND.

. TINY CREASES WERE FOUND ON THE WOVEN OF THE WASHED
SAMPLE.

. SLIGHT PUCKERS WERE FOUND ALONG THE STITCHINGS OF THE
WASHED SAMFPLE.

. A FEW PADDING FIBRES WERE FOUND PENETRATING THROUGHT
THE QUILTED STITCHINGE OF WOVEN.

THE GENERAL APPEARANCE OF THE WASHED SAMPLE WAS

ACCEFTABLE. '

NUMBER: TXT648131

-

2 APPEARANCE AFTER COMMERCIAL DRYCLEANING
IN PERCHLOROETHYLENE :

SAMPLE (B)
AFTER ONE DR EANING

OBSERVATION :

T NO PADDING FIBRE WAS FOUND PENETRATING THROUGHT THE
WOVEN QUILTED STITCHINGS OF WOVEN.

. NO MATTING OR BUNCHING UP OF PADDING WAS FOUND.

THE GENERAL APPEARANCE OF THE DRYCLEANED SAMPLE WAS

ACCEPTABLE.
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